|
KAWADA M-24rYy7X4qb

I M-24 [RIPMATE

HR % &R BA &

INSTRUCTION-MANUAL

£ {7 [ O] O] L3
Q00000000 = ]

50\
5

] o}

|
?0 5 @) o | g
] 5 =] o
® @ === o
O)|lie | o

000000000 o) | |

B XXy rOEE R

K EMBERA —IN—ZANAET BT TREDI24ZX T — LD T ERF ¢ PHEHATEE,
*HEA7.2V-110mAh= v B K/Vy 7 1) —"M-PACK" (BIZ5) £ T8S»H12800OF 5 #ER,
K EIERUINININ— « FRBERT A I N AT LAE TR — VB ERETICTIERT « 2 #E#,
K AIRAY 3P H A g L B UE, S

% 2 ® /N NOTICE

&

/. &
COEFREHYNIMAETESY F¥ A, THIS RADIO CONTROL MODEL IS NOT A TOY!
COBRIIEVVHEEERET AL IICHEENATVWETOT, It is designed for maximum performance. Seek advice if you are not

HAHATICPEIhAEFIE, BREZRE{H-TWAAILEE-T familiar with this kind of precision model.You are responsible for
HE53D, FPRNAZAHLTHES T, BEICHIITTL A& the completion and operation of this model.

W ¥, I LTELEBREIF—DIBEEEEZI T, L% Remember : Safety is the first priority !
BIALTHOEREAE > THELAL FEL, Always keep the instruction manual at hand for quick reference.

fkX 24 JIIE W KAWADA MODEL CO.LTD g} KAWADA

VLB kST A SF62-2  62-2 HONGOU OIWA-CHO TOYOHASHI AICHI JAPAN @ FRDM0 CONTIOL IS

TEL 0532(41)7771 FAX 0532(41)7772




A KAWADA

RADIO CONTROL MODEL

. YNBERBAT TICE B VWA, ZEEPHEICELVE
- rip ate b SR LA

BEVWLITHUPESITEVE L, SOM2413, BRIV N—REEETRA. HOWB1/24T7 5
FIVATF ¢ #IBHHE B4, K1 —IAX—-X FHEY, AIEHEKRFT, 4. FRERT vy F o
2 F LEFORRIY Z41/2455 2%y b T, COFABELCHAT, BEILEX L TR,
Thank you for buying the M-24. M-24 has Full Adjustable chassis ,New development Body catch System&3P suspension.

YIS TAAL PA=LAHIZDONT WETAZRICOWT
ZOHFy MIlF. 1/24B02F v -2 0TOFEYy ZOxy ME, HAO/N Y
FEZHEFBL LAY, T2 XEERAOERDS 1) —M-Pack (7.2v-110m

pETEAR A, AN FRETT, 5. KB
1/24F I2ch7°l:l Kty b 3’%25%@1 BREEERE D S " _/——:\
2ch Radio Control System for 1/24 AEL THWETDOT. %  M-PackBattery || - ) S
HTHBLRDH L EEL, /g 2
BB, KyFU—, TRE @- T M-PackB1BRE%ER
EHILEETTOT., O— M-Pack Charger

REG ok, Ny 7EGWY OEEFEMICLEVWT LSV,
M-Packid, =4 ILh KIILBHRTY, MEHICHEN, 500@LLEER TR
BTY, £k, @hh{AoNyTU—RBUHA INICTHAEE Y,

TIFNTF

P
{%?%%E’/ AR K51 /i~ (+) Precision screw driver
— —_— T |
A Sy
| = T ——__i:j Yo il
|| LU TR (2F) " Pt Fy h.fq‘EﬂfTHh(i\ K1HH
Hex wrench (include ) +ZF L > F Cross wrench AT —% ZEHLEEWN,

& '|:F3|]:J:8:[|
FZ1/3—rh (+) Screw driver

© 2ch 7O R D EKBA (Composition of 2ch Radio control system)

ALy 27AR, FENRAHFYyIMCR., 27 B&EE&FDEHEER
BOLTZAENDIR4BTAKRIE, BEAEEHAIETT,
= @AEER=02 rO-LWKy VAL LEHHDT
AFTULGRA—=I, 20Oy ML RYH—
DiHEEWRESICTEATRELET,

@RAFT ) YR —N=HOETARIEER
AFTFYLFEIbO-LLET,

@ A0y R ) H—=HOIAE—F (Fi -
) £ bO-ALET,

@r) L=AE—FKI>r rA-LT - TOEILL
i@, XF7VULTH—ROPIEESS
ThOOWEREEY<vITY,

@ K I fARER=XEEISOTRESER
I38E8RE. BOAE-FEFAZAE-—F
a2 bA-ATFLTH—EEE-TVET,

OAFTY LI —K=A 0 ATRHERNIT

Bl 1 = o . TS SRR R B E T AN KL
HITENEAHTFyIIr FNITE2NEMCREY b Wil

10k



2. F v 7IVDOHIL

oC—n
TIAME" %2
Axle Pin

5

1.5mm EVv¥’
1.5mm E ring

x2

- M-24
713

IN—"Y
M-24 Option Parts
TM-34
SP7IAIEEY b
SP Axle Pin sets
N9ty MT ¥ 400

M2Ow 74 MERIZLY
R — OB H T Tk
$1—0

3. AT — LDOFAEL
&

1.5mm EV7
1.5mm E ring
7y x2
King Pin

WA

00277107 () x2
Front Spring (white)

x2

4, RF143I>bD
bizhva

A KAWADA

RADIO CONTROL MODEL

2 o B o N oaF)-
1. 7ORDER N-Pack Batery
Check of Radio Control Unit

FLT g TOK REAHT v FTMCR.SANWAD LS X%
12470OFRDIFEAEFEBAETT, Ny T U—2FBL(10
ABETLIVEDLICOEEST, HEHR. SEHROZ1Y
FEAhY—R FLTO=

77t
Antenna

21— NSLEBELET, (FUF oz qe ,
AL hO—NLAAFEOHEBESECLTTEL, ) Battery connector /
1/24RC Unit for example FUTABA MEGATECH MCR.,SANWA F /

COMRAS.TAMTECH. are possible to take in. Charge a battery
and put together like below. Switch on a transmitter and a
receiver and turn on neutral.

SEIMF —
Receiver switch
2=

770063 —FEEBT 515
S, AOBHEFTIE-TTE V.
Cut off flanges.

2. ;v 7 ILDHEAL 2afE) £ 7
Attaching Knuckle rd :
/@ \ /A3
1.5mm E U9 /
1.5mm E ring TOANE" S
Axle Pin
3. 27— LD Ly ; =
Sus Arm Assemble King Pin % Insert
Y =¥, AEEFHEA. TARRT
HEBRICEELTTFEL, ®/ Front Spring

Make 2pcs.Attention L&R Fig is R [

C;b
=
§i=
1.5mm E'Jz? Ii
1.5mm E rlrtg
A Em FLTELIE, Vo RWETELAATT AL,
ear

Insert King Pin into the bottom.

F3 21.5mm

0> A

4, KT +4 <> MDOFEIL
Attaching Body Mount
24mm
2HATEN £ ¥ F3
Make Z2sets T
70> kH
Ep —— Front
B!
28mm
SN |
URY::!
Rear




A KAWADA

RADIO CONTROL MODEL

5. N IN—D#L |5, JNIS—DHEL ?
Attaching Bumper
\¢ ) S
NN =270 (BB x2 - z

Bumper Spring (Black) NN =370
Bumper Spring

(i

M2x6 N s E 3 x2
M2x6 Bind Screw

.. " Chassis
M2xBN {70 E X
M-24 M2x6 Bind Screw
F T ariN—y
M-24 Option Parts
SK-1 ‘
¥ -3 N : ;
Silicone Lube HEHROBAC VYA RIUREREZ ELY)
20cc ¥ 800 C3 NN - AL—Zoav 7 EBRLET,
N N—OER &R S HIC Bumper Rub Silicone Grease on the part of an oblique line.

L. WEEEbEL,
Make smooth Bumper

6. A7 —LORSt

Attaching Sus Arm \ \ =~ / M2.6 Nut
M2 $5 b <& AR, 702 MET4AmMmT
M2 Nut

HMATTET,
Front width is 74mm in Fig

L=

6. #A7— LDt

]

M2.6x8 N {¥FE" 2 x2
M2.6x8 Bind Screw

70> MEOREEE A1 mmiEE
Adjust the front width.
1mm pitch /side.

M2x6 N M E A x2
M2x6 Bin rew

Sc
G) Al ). 66, 68. 70. 72, 74, 7T6mm —
BICEECEET, 70> bEF 177 &

- NAYRE R : :
M2 5k %2 DRt Y-V EICBERVWTHB L /MQ.ESXS ;/
M2 Nut ZAHIC, Ay bHFBENET, FA D Bind Screw N s
2y bEEHETEREALTHEET, 7

@ Front body mount is slit where is written 8 ;
il on the top of chassis. Install with slit of /
M2.6 t9b %2 post temporarily. M2x6 N AR |—
M2.6 Nut

M2:x6 Bind Screw

7. yqgsk—zomy |7 VAR — DAL 8
; Reinforce Assembly =

—C6
CelENF L EIEARET,
Attach C6

{mmm M2 ok
M2 Nut

M2x6 N1 E R x2

M2x6 Bind Screw

M2x6N /¥ E" 2
M2 t9k =2 M2x6 Bind Screw
M2 Nut

I h-2
Reinforce




A KAWADA

RADIC CONTROL MODEL

8. T-4-vu roy |8, E—X—<7 2 NDOFAIL

[

M2.6x6 k"7 x4 A4
M2.6x6 Flat Head Screw

B2 N 97-%" 993
Battery Box

C5IEICIEDTHEEET,
At First attach C5

— |

/ i -
e | &

| !
xmgi:ﬁtbr“ﬁéw@) .
Attention the direction ) mg;gﬁgm . @ —
Flat Head Screw \_

C5

9. U1 h—2ome |9. U A 2 R—XOE ®_

Attaching Reinforce

W M2.6x5 1 12h" "
M2.6x5 Bind Screw

M2.6x5 V1AM E R x1

M2.6x5 Bind Screw

]

M2x6 Mk 2 x2
M2x6 Flat Head Screw

VAT Uy
=t Rear Spring

M2 fyb %2
M2 Nut

i

WA UL (B) x1
Rear Spring(White) M2xeE” A
M2x6 Flat Head Screw

(- ————,

10. Yv=YENyF)—=Ky Y AMDHEL WIZTRAA — A= 2106mm THALITET,
Attaching Chassis & Battery Box M BN

10. Yr-—v& NN P
Ny 7 —Ky 2 AT M2.6 Nut
M2x6 Mk A

M2x6 Flat Head Screw

(jrmm

M2.6x8 N1 FE' 2 x4
M2.68 Bind Screw

M2.6x8I {oh k7
,‘--"'7 M2.6x8Bind Screw
H~ M2ex8/i1 > KERIL,
TEBLEUIMEEH T
BOHFETT &,

M2.6 fyb x4
M2.6 Nut

FA =~ — X DAEE R = N—ZH

Adjust Wheel Base Dimension £ 106mmBL T DB

l)mm 2 6 0 4 8 2 6 0 / = i AHRO RS
g BERRREE %4 5 (TEFBLE
M2x6 Flat Head Screw 92 96 100 104 108 112 116 120 g WSz yt—m
EREDEICL v =L L—NEOAY v b E MoBxEN (VN E T U TH-TTF &V,

Ny F) =Ry 7AL—ILEBOHFEREC, M2.6x8Bind Screw D /I\i If wheelbase is

FA —IAN—ZE2mmERTHEETEET., under 106mm,

Wheel base is possible to change for putting pOOO )ﬂ Cut off the part

together the figure and slit of the part of chassis. " N of oblique line.
(2mm pitch)

_5_



A KAWADA

RADIO CONTROL MODEL
11, Z1YE& o A —CERET - TEEY . B0 LIS
F1-nomw |11 AV ERS IWDIEE BET— 7O LEOBEF > TH 521+
Wheel Assembly EEBHTFEL,
. M-24 X o#TE F T, ¥ Apply W-side tape to wheel,peel back edge
AV DA TV Make 2sets. Di—" of lining as shown,then fit tire in place.

M-24 Option Parts

TM-33
AR T4 Yy b e
Formed Tire sets D2 \
Jnzk « Ur(F24) ¥ 400 \ BRIV EAA—LERE ALY
ey — O hE 5 EMESIEHVTTEL,
Rear Tire Front Tire 3 Secure tire to wheel, by pulling

out lining from the W-side tape.

12. 77X VDAL AN 4% W -G
Attaching Differential Gear ~SPur Gear ™\

ZITRYVETAMMTHALTET, 62\ o \ : /
Rear Width is 74mm in Fig. :

BORBBETENL T T E b @
RIETIAR TR, [

12. 77 ¥ YOy 'Jﬁ")'rf;b ()

D Rear Shaft (Long)
Vrsndh (Y3-K) HAN-—FYOEEISTEERLTTF AW,
Rear Shaft (Short) Attention the direction of Spur Gear
Wg7h (R297) T—FKEUS F—
Rear Shaft (Long) 1 3_ :E — 9 " @?%ﬁ ANRIELTHS
Mount Motor ® 2 FOEET.
Through the hole of
= Sl T Reinforce the
- g‘ bégﬁ%&ﬁﬂﬁ‘ . code of the side of
BLFOKREL LET, speed controller.
At first use 9t pinion gear,
If you will be able to drive
well,change larger pinion
gear. : N]\g?ﬁrt‘x 2
. S “ht *
EA M2x6 bind screw
Insert W» 995y L DBBE. E=F 2%y & RN ¥ Y ORICHEEE
i - >4 — P L) T e AR
13. £ %—OiE# — By maEIsTEETH WEEALET.
* 9t Pinion Gear Be sure to adjust the backlash. (provide a clearance of around 0.2~0.3mm.)

==

+ 2T RINEET “4837 .
wgortien o (14, BEROMETL AT SO
IS Drive unit Assembly o

DAYRiE Za—%—.  £n7

Yo7 POMERICE L Hu

) TEIO BT 5 R4
= ki ZENT o

14. SR.8h% DA It can be changed rear D5—

width according to

these couple.

— M3fERy
M3 Set Screw

1/l e U T IROARICERT B
YT RERR—Y—OHH
£ x1 AR E
Left Hub | R width h spacer | Ltspacer Rshaft |
| D3 D4 D5 | Dé
| 68mm| 0 0 0 0 Short
ﬂlm] | 70mm| 1 0 1 0 Short
M3{EY =1 72mm| 0 1 0 1 Short
M3 Set Screw 74mm| 1 1 1| 1| Long
i s ; ’ 2 | Lone EMAERTIHE. % EldHET
#D3.D4 FEICD3 % | o
il 2 | 1 2 | Long When use D3 and D4, Put on D3 in advance.

_6_



A KAWADA

15. &1 —LOBM [15. KA —IILOBT Rear Wheel
Attaching Wheel \m /
@ M37'FF9b
Sk ) M3 Pla-Nut
1.5 A% —
1.5m Ering AS—

M3 7" tsb x2
M3 Pla-Nut

M37" 7tk
M3 Plla-Nut

1.5mm EY»7°
__—"1.5mm E ring

o M-24 °
AT =y

M-24 Option Parts

TM-30 MV//
-

TIRTY LTty k HE==" gt ?
Ball Bearing Sets Tk -b Ny FZ0F v hEEBICHHIA
8{EA ¥2400 Front Wheel Y ATITE, Lo lELICE®HIA

ARZECADE, ¥AEED
=7,

Loosen a half revolution about
nut of differential after tying up
carefully and fully.

_ 1.5mmELY
1.5mm E ring

HI.H2O TS A2 LD h b
WAL ET.
BELCERE] . w0

rRARLRE | 16. ¥ —RDEH

TR | Vount Servo

TM-31

702 MTY LGy b

Front Ball Bearing Set
2B A ¥650

T™-32

URT7Y LG4y b

Rear Ball Bearing Set
2fB A ¥600

P—FRr—BFO L) T~8mmOREEBLET, BEOLW
ECABRDYy FLTTFEW, ¥—FICEBTIEE. ANL I
FEICRYFITTFEW,
Servohorn uses a hole of 7~8mm from the center. Cut the
needless part in Side cutter.

16. H—FRDE#H

N

Y—FK@Ev—20

w 7B —F #(EE
. FHROESE D
Ty,

use Tamtech servo ,

e part of an oblique line.

£5EEYA K
t:‘:tff?‘gﬁ LET,.
20mm | Put on the behind and the left side.

2 L7y 7H
Y H—FKit v
—-2MEOS
T 1iiebht
A& — 7(x2) THEET, \

' P r
W-side tape for t;,‘}S- °‘0'}e 0
mounting servo. Tamtech \
servo in this
line of chassis. ***"*"




A KAWADA

REDIO CONTROL MODEL.

17. 7 7 OEE

mET—-TH1 X
W side tape size

PN AT st iy v
A%tennapipe g;?{-gﬁg;g;?ﬁt; LT HE
#——=,_ | Put together an end side of speed

controller in this line of battery box.

17. 7> 7T DE#H

Mount Speed Controller - Receiver Unit
A4y ¥k, TECEWT
Sr—vELNHEEVED
Ry 5=y 7 ZCRY

iffl Front

FBTFEL, 3
77 B Install a switch at the side 1
F/ d of a box without sticking 9
Ol . S08 out from a side of chassis 2
controller
WEr-7 — °
S0mm W side tape =3 D
join line
20mm ‘ o
- e
mET-7
Zmm W side tape
| 14mm 18. W= Eo9 <
- > Attaching Steering Linkages Straight
Mo7H
for switch ogk L
Rod L

18. Y -3

I

Oyk (L)x2
Rod( L)

Sl
Ayl (S)x2
Rod (S)

9

Ur-1x2
Stopper

1]

M3{E3 x2
M3 Set Screw

1) 7 —F D#EIL
{=EL)

Attaching stopper
(Fig is Front)

. FuZLDFEREDY FLTTFEWL,
If servo horn hit knuckle,Cut off hitting part

WEk, ¥-Kllz
10y FARICHES

290U F—FEENEA THFE ST CAC LD A RLTREW

MAELTFSL, . Servo Tie rod
Adjust straight Tyre direction as using 2stopper. —
WAFTY L TORABEEMTOFEBBLEDARN. I’l{QB—

Fu 7ILOARBIORICANRTT &V,
Put in rod(s) inside hole ,using RC system with steering rate adjuster.

7-+ Stopper—__

19, AFOF ool

Check of RC mechanism
EEEANEI—EZa—bSNFIvT7ELTTEV, AFFPULTEEGLETTHTHEER, B
LTF&EWL, FaFll— MEAFEE)ME/OREIEAOEZE,. Y21 -LETFTHFTTFEV, $ARE-
FarbrO—F—NDE-—2—DZa—bFLENAFT L FHFz v 7 LTTE,
Put on power ,Check steering neutral. Adjust it when you interfere as steering right and left. Turn down volume
when it is dual rate.And check high speed point and neutral of the speed controller.

_%.ﬁ?ﬁ@ﬁvh

1.5mm Lb.#

Ye¥xw MREER, HVANETLE->THEUET,

BRI, NYIETET 1Dy b1 I285ETH
v hLTLEEY, £, R (K1 —L7—FF)
. Ay a—THREEA N, BEFVEFTES L.

Fhwileh®d,

This KIT include polycarbonate body .

Cut along the cutline using a knife ,after that cut it like
breaking.

Cutting Body

KUY DBKRT 1
Polycarbonate Body

hy bTq
Cut line




21.

# UhE A
A7 -

FaOBEEHENCEE L,
Color paint for Polycarbonate

23, WYLk —F
@%Uﬁw

mET -1 X

W side tape size

¢10mm

20X +H for Frontx2

amm
- P

10mm

1
e TR

12mm

1) F for Rearx2

A KAWADA

RRADIO CONTROL MODEL
o = Ay Xy MIBORT 13, RUARTTOT, KFAOFEICIE, KV
21, I 1 @é% AHEZF £ B{E (£ &0, Use paint for polycarbonate.

Painting Body

WAT (SR, BERPESTHNET, ZRIMNCKE. PHEERS TR- T LS,
DEZWShBATBREETAX - VENIAR, STRE - FERAF LTSN, 4, AT v h—
E (BNZABGCD) £#~xAXx 7 o—bELTHRALTEZ Y, a5ILREEZThI AR, TF7AY
VTF-ELBYLTHEFTL LS,
QEZVENDIFTERETRAX L TENhDHFR. X7y H—%8 (BNZABCD) #vXFx>FV—hE
LTHALT LS, (RF+RICEYRMIET,) £, £7c 2HIPoBEEhIHFR, w7 bD
— b ENDLEBR ERERNIC., Yo FAN—FTHEE, MET-TH, LovD< .J: SICTAHE
EETIHLET.
BvRFJanTgEshiFlE. 2579 H -8 (E~N2ABCD) R b'j”ﬂi_daﬁ:!iU"Féu
@Wash in neutral detergent.because body is coated with mold separation_oil.
@Body is coated with protection sheet.If you paint from outside take off it at first. -
@An easy paint :Place Decal (Black window A,B,C,D ) after painting.
@If you make masking ,Use Decal (Black window A,B,C,D ) for masking sheet.
®If you palnt from inside ,Lap the part of placing Mount Sheet using sand paper.because mount shéet fit body well:

22. K414 DRBT

Making antenna hole

T4 TROR (g4188) & RoFv—
TOHBEZAIL, FUPY—EEHALTH Y
TF&EW,

Making hole ( ¢ 4 ) at projection mark , using awl

or body reamer for antenna pipe.

23. 22— DR
Placing Mount Sheet center
WEF. YA AR THRS -7 —Fhibh SR %E5| & =T
RIChIRESIZ X T,

Write a line from wheel arch center using a pen and write it in the center .

18mm:
1)
HA =T —Fuls
Wheel arch center T
i
EENEE 26mm

attention

F2-~

BEBDLS
Matching line *

mEF—7

#¥70O» bEFs2I DAYy FE Y= LD “8”
EBMNTHBIRA Yy MIEDHEBZET, KA1 —NWT—Fd
LS 18mmOE KT vy b EEE,




A KAWADA

RADIO CONTROL. MODEL

25. RF+ ML b

JO-bEEEEH B EEE,

Y=Y TEERY I —

FEEFTIRECHICNATF

ERBETTEN,

BT eEd, EFTLv—

8. BETET+BOTO

YREE LoD HEES. Al

FHEFLTTE W,

Put on the front of body as

nipping chassis and body

(part of mount sheet).

Take off body from front ,as

holding chassis and front of

body .

#7002 FOWMUSALYED
WEFIE. F3OFET s v >
FEFICHEL - MEBIC—
Bizsh, B L BHEIC
HEETFLTTFEw., A
AL UIENFN @S &
W.EFAOMEIZHEETE
£7,

24. T H—IVDREY) fF(}

Placing Decal

T RKFICE, RES— MBS THYETOT, Y- FEEFLTHLEAT -8B (&,
% BEIAXLTENGHoFR BRFuh— (BN%2) 28y (E&w, (XFvH—-ABCD)
Yr BEVAXJENEAE. BRI -LTRHREFTEEY,

W FOMORTyh—E, FREESFCEEY LSV,
@Body is coated with protection sheet. take off protection sheet before placing decal.

@Place decal refer to this fig.
@®Who doesn't masking of window paste a window decal .(decal ABCD)

2n;
Mount Body

RKF14D<y2 b

FFqlk, TR OGS, ACTFSLENSTO

v RERICNFLERHET,
Put on front of a back of the body ,as shifting it toward the

front ,put on it.

b 50 -
Screw driver

{BE 70 bRFrv92 b
@\, 70> b1 YRLLEN) 16~
25mmiA¥TEET, KA ¥
WIZEY i hiE, 13~15mmE T
AIEHEET,

2mm LbsF
Hex wrench

R
70 hMi
Front

|

EROBAAR
Normal direction

| EEOBEIE. O FOEF 1

TYULMERIBICASAIRERT
Yo HERBELTTaW, £/,
SEELLFTHE#BLAEER
BHFEE T, AREBE2EHFHAH

Ay ZLTTF&EW,

Adjust front body mount as sliding front
and rear by screw driver. You can adjust
height as taking on hex wrench.

Lock on the lock nut E2 after adjusting.

13mm
|-

| 15mm
HEOM @

Inverse direction

-10-




A KAWADA

RADIO CONTROL MODEL

26. /Ny T ) —DEH
Mount Battery

ARV EZ—%D2EEA-FERLAALEHFS, Ny FTU-—5BALET.
Insert battery as putting into the code after connecting battery connector.

(21293 Attach
@ L2t Insert

WyFU—AN—%2FAOL S IS EHEABENNF 9 E3DHET,
AT &R, REEMTHELFRIEMBICRTEET,

Insert hook of battery lid,and rear end of lid put in battery box.

taking off as hanging projection by nail.

27. EFET

Running

EH, NyTU—ERBLTE-THELE I, FEMNIPHYREFALM24DEN REITTH?

i, COERERBNAN—EHA. BHRET 0 MIENREDTSEFILRT « i EE T,
WAVWBERT 1 EMATELAEL &£ 5. PISICEHAIEL KT+ D—FERELTRLELEDT, 8
LTLEEN, ExF2E, oT0TI2T4THA-TVET, ¥VHEETATEL FSALTATFEL,

@Let's make it run after charging battery.How do you feel M-24 with real 3p-sus running? And this car has
bumper absorbing a shock . It can be took in plastic models because of a special body mount.

@Look at P15 ,Body list .(possible to fit M-24)

@9T,10T,12T&14T pinion are included with Kit.

LUHTRFLTHWET/NIOL Sk, ARDLIICUTHBLTTAL,
SK-11 /¥4 O(S) 5#tA 980M  (Option)

28. ETERDEAR

Maintenance after running

ESELEE DTEFLOFANELE LD, VOETHMEEEROBICRALLEV I ETT,
OHPE. Fhhlid.. EhWIHIEWM-THELEL LI,

QLY. ETANYTY-—OARTE—EHL, Ny FU—2EHETALTENTLEE L,
OEATLEZ IRy M, BOELTHEEL LI,

@Completely remove sand ,mud ,dirt etc.

@After running model, switch off transmitter ,and remove running batteries from model and R/C unit.

@Make sure that screws nuts,particularly grub screws,are tight enough.

29. ZoFA2>bO-ILDTF—
Manner of Radio Control

OFEREICSYFAL bO-NERLITHTVAAPVEVDPESPHTTFEL, BLBRALUFOAFVES
BhaETHEEELE D,

@FHIVAZIERMATAIHRICLY, W FEBHFHEET,

ORLCEEH (/W F) OFE/ v FeAhEt e, BEAVIGREEL. RELEORREBRELETO T
A v FEANTVTTEL,

@/ KUFL R, BFOHTTFEL,

@Assure that nobody is performing radio control around you. If somebody is performing radio control with a
ribbon that is the same color as yours , wait until his performance is over.

@The frequency band may be changed if a spare crystal is purchased.

@I1f you run your car simultaneously with a RC car having the same frequency band , radio interference will

occur and danger such as over-run will be induced.Therefore,never run your car in such a state.
@Be sure to attach the ribbon.

s



A KAWADA

RADIO CONTROL MODEL

M-24 &R ER4h Parts

e AT

e

77N -YG x1

Pla-parts G

773N =Y C x1

Pla-parts C

IOOOOOOOOOI H 'J—L U

1. Moh-2 B J 7N =IH @
_ Pla-parts H

O O OO0 : = 1 Q5 PO
sty “ba

O O O O| 5™ 2.0

IEI N -JJ‘"J—J'JJI\’——J

Pla-parts T -ID x2 TN -JE x4
7N =Y A x1 F o
& i (0)©)|ammm—ys ©
s [\ B
14 11ﬂ , ﬂ% TIN=YF x1
1 Cg)s b U Pla-parts F -
» 3
[ ( ol9) (= |O ) (e}
.o o 12
7 N =B s ?
Pla-parts B
(MO Ol

4/ |3
AU\DCIIJ]]]]]]]]EEI

_12_




w3 Kawas
2B EbMmREE

Metal Parts

W éj y || R |
TOMRT YT (B) x2 gk L x2 2EY x2
Front Spring (\n('\n"hige} Rod L King Pin
A7 Vo (B)  x1 = ok S x2 . '

Rear Spring (White) TIAE Y =2
Rod S Axle Pin

NN 3T (B) =2
Bumper Spring (Black) —

AT [— 3
U7-1 Stopper x2 By S Gty
o] m mme—— {1 =
e YrRTh (B0 -

Rear Shaft (aong)

 EXREE

Screw Bag
‘ MY x2

2.0mm LLyF A Front Tyre

2.0mm Hex Wrench

1.5mm LLF <1

1.5mm Hex Wrench
M3 {3 %3 Uradr  x2
M3 Set Screw Rear Tyre

1.5mmEY»7" =8
1.5mm E ring

M2.6x8 N {/NE X xB
M2.6:x8 Bind Screw

M2.6x5 N 1N ER %1
M2.6x5 Bind Screw

M2.6x6 Mk 7 x4
M2.6x6 Flat Head Screw

M2x6 ME" 2 %3
M2x6 Flat Head Screw

M2x6 N M EZ %8
M2x6 Bind Screw

oTT¥FTFoe

-4- x1 EET-T x1
M2 fyb =6 Motor W-side Tape
M2 Nut
ﬂ‘ 74 x1
- ody
@ Mg'sswhtl\ A T Ofte 9 'Jb x1 TUFN AT x1
- e etc Decal Antenna Pipe
%?ﬁfaﬂlﬁﬁﬁ x1
" e an
) M3 7" 7tk x2 ¥ 227" %
@ M3 Pla - Nut %-sﬁéﬁépe (fo)F wheel)

_13_



=2 KaWaDa

M24 KUy T AL~ ZAXTIN—UF Trip Mate Spare Parts List

MEmEMa. WBREhAAR, TERA—VROBRE. ATKRERBOL, ¥y PESEVWRKDVAELWREETTREORE (FITM-01)
EVoTHROTEV, AFE#EG AR, BRRICIOEBRBEMA. TAILEREALTRSBECT, &%, STHOLEH. /7. B

BHEELPAROL, EELHETHBELAATEL, &, 2BRLEEKODOERR. EE50SROADEHREFATT SV, k.

MR, $H1ERTY, MiBE. FEECERLLBBENVSNETOTITATEL,

% Noy| & & (Name) A & & (contents) |[ffi #& @)X @)
TM-01 |Z255ex8. 0" A-1,A-2,A3A-4AS5 700 190
TM-02 | 2350 070 0 B-1,8-2,8-3 800 190
TM-03  |f2rcias. o™ C-1,6-2,6-3,C-4,C-5,C-6 700 190
TRD4 3700 rrer D-1,D-2,D-3,D-4,D-5,D-6 (x2) 400 190
TM-05 |#3%ad, i Foree® E-1,E-2(x4) 400 |° 130
TM-06 |37 75- 1eb2%ieF F-1,F-2,F-3,F-4 500 90
TM-06 @ | Bosy maunisheer F-1,F-2 300 80
TM-06 b | Zoty mourt F-3,F-4 300 80
Ti07 |l e G-1,G-2,G-3,G-4,G-5,G-6, Spur Gear 800 130
TM-08 |75c25. 5" H-1,H-2,H-3(x2) 400 80
D9 [ PIME . %9°E 2 AXle pin, king pin,1.5Ering 400 80
M-10 |37 Tk VN B, Front,Rearbumper 400 80
TM-11 | Reoraiioos 4INL8S) N7 Rr shaft(L&S),Left hub 700 90
5% - e 4409k (L&S),)7-1,Tie rod(L&S),stopper 500 80
TM-13  |{ife H/S—. H-bar 400 80
™™M-14  |352" # 7 4. 37s%-. Body,Decal 1,000 700
TM-15 ol g £-4- (3 375-11), Motor(with connector) 1,000 190
TMae  lai JAVb YT &24) Slick tyre 500 130
TM-17 | Soorat %8 (15 Screw sets 400 90
* 73 /¥—J Options
TM-18 | Gometor sor 1% %4~ connector set 260 80
TM20 [ o ety 7.2V-110mAh&1 H% B3 Batiery &Charger 4,100 700
TM-21  [Wrackeaen 72V-10mA V7 1)— Battery 2,800 190
TM:E2 |l 1 B4F®2E 1hr Charger (AC100V) 1,500 700
TM-30 E‘uf.”b’;;:‘g;;;:” ; 2x6. 3x6 (B4 Full bearing sets 2,400 90
g e ™" 2x6 (24) Fr bearing set 650 80
TM-32 | Rew boutingeets 3<6 (24) Rr bearing set 600 80
N33 s 7ar ke U¥ (&24) Formed tyre 400 130
M3 B " SPPIAME” ¥{7#MiH)SP axle pin (with Lock nut) 400 80
KM-17S gu’:nlp;jsg;:gsff: A VN =375« Y7N2pes) Bumper Spring 300 80
KM-17 guﬁ:p;?s;;ig MJd.LT; (2%A) IV uN" =370 « 37 ¢Fh(2pes)Bumper Spring 300 80
KM-17H JE‘lu/r:p;?S;;Zg ] g IV =X7"Y29" + N-} (2pcs) Bumper Spring 300 80

M= Il B &

i

THIR ESEH RS AH62-2

TEL 0532(41)

7
7

7
7

1
2

-14-

FAX 0532(41)




A KAWADA

RADIO CONTROL. MODEL
ANTATBELTRUTD iy : =
n-vemeLTs< e [fTER 2l gt e
o5 ;*:*‘T‘ 1ZBRIEZ | Appendix Body size list
For sparé body. TM-06a& BAGA-—D—LURFLTVBATIETNRET « ORFRMY A TETRICRLELEOTEZICLTT
TM-06b are M-24 spare parts. | &' TM-06aDR T A MA S — b EHS5DP LD AT AT 4 ICE > THEL THFET CICEmMERE T,
EHAgERT «+ —fl BODY LIST for example

BEZ (name)
911R | 959 |om2s | F40 | Afa |500s L |Cortan| Y33 [Supra
wB 92 92 % (100 | 98 | 102 | 104 | 112 | 106
Thoea 75 b b % | 66 | 76 | 70 [ 76 [ 70 [ 76 | 76 [ 72 | 74

kU IHA w300| | Rr#E | 68 78 70 78 12 78 78 | 72 | 74
7 HMFBHOERGL BT W, ’
mﬁg:u gase
_—
A ) A
) OQ_ @ @ __O
TM-06b £F 17> b == i
Body Mount RiE o i Oy HIHEIO) _
Jovh - W& 2 AN ¥300 | Rrwidth 5 l__j kB s Eﬁidth
o = QNGO
D R — I_“"} = =
~ooclDodorn o /
‘ = Y
=
X??T&Z%Eﬁﬂ&~MﬁﬁvX]
) General Parts
h T % H fii 4% (F9)
SK-1_[Sicons g 0 BEHBOMALC | 800
SK-BS | treitaier soors. FA— L& 2 A VORI | 400
SK-10 |2z n 1 Yoo o) N J— ZAFEC | 2,200
SK-11 | Rrionemah (F veiow sp0s" HEC | 980
SKAd el n s gpe (5*(%&)5-) AHOBYFIFIC ! 300
SK-15 [ Gociiontage " {a0pas) X H DREEI | 300
SK 1B e, e BEXT v H—fERIC | 350
SKAT [itisomimas 7Y XS NOREW | 980
DA -] ek N7 2 OER. T OREC ! 680

3 - i
B
M-24 Ry T AL R KA =N —ZHF2mmERE T92mm~120mm. 70> b, U¥IEBEKEEImmEET. 70> kid66mm~76mm.

A 2e8mm~78mmOEEE THBHIRIEETTH. JALMAT—L, NyFTU—-Ky 720RBEH v 2—-ETHILIE, ZLF 2 FNIZT]
EIIFHNTEET, ACDMNREROX S IPUBICLY . BETEL2AT (ICHIBRF B T, SH. TORA-H—-I2LB A HDN

BEXRHBMABOLIRICEY . SSCHEHATERAT 1 FLEF 2TV TLEDIe WAVATRLTHTTEL,

FEIENBM24 M) v TAS M, "BREZCBELALS VI ELTHREINELE, VWOLFECEVTWALE, TRATHRE
EELEATWEETREER>TVWET, BELVWEFLZIA 7% |
Wheel base is adjustable in the range of 92mm~120mm 2mm pitch. Front width is adjustable in the range of 66mm~76mm 1mm pitch/side.
Rear width is adjustable in the range of 68mm~78mm 1mm pitch/side. If cut the projection with battery box and front sus arm,front width and
wheel base can adjust flexible. Body variation is limited by size of speed controller unit and mount position . In future,body variation will extend by
downsizing of speed controller unit and the device of mount position.
M-24 is developed as RC car stuck together daily life . we wish you enjoy the M-24 with friends. Let's enjoy RC hobby life.

KAWADA MODEL

45



£ 8 R KX  (The example of mounting Pla-body)

/ @PORSCHE 911(NARROW) \

1

‘:

@ﬁm _

WS

R
> )
&Y

Xz ) B #E OB
KAWADA MODEL CO.,LTD

A KAWADA

RADIC CONTROL MODEL.

s @PORSCHE 959

@FERRARI F40

Ry

@MERCEDES BENZ 500SL

k.

FTHREEBBHAXERAHM62-2 TEL 0532(41)7771

62-2 OIWA-CHO TOYOHASHI-CITY AICHI JAPAN ~ FAX 0532(41)7772




	img182
	img183
	img184
	img185
	img186
	img187
	img188
	img189
	img190
	img191
	img192
	img193
	img194
	img195
	img196
	img197

